
































 

GHD | Report for Umm Al Houl Power - Terms of Reference to MME, 7511276 | 39 

Appendix B – Plot Layout  

 

  





 

GHD | Report for Umm Al Houl Power - Terms of Reference to MME, 7511276 | 40 

Appendix C – Process Description  

 

  



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 14 of 58 
 

 

4. PROCESS DESCRIPTION 

4.1.  SEAWATER INTAKE 

In order to reach the required capacity roughly 31,010 m3/h will be required. That also 

includes service water. 

 

DESIGN PARAMETERS UNIT VALUE 

Net water output required m³/d 272,766 

Service water m³/d 2,728 

Raw water required m³/d 727,467 

 

Table 5 

 

Seawater intake will be part of the balance of plant (BOP) and outside of the scope of the RO 

plant. 

 

4.2. PRE-TREATMENT 

The proposed pre-treatment consist of a first stage of dissolved air flotation, followed by disc 

filtration and ultrafiltration membranes.  

 

4.2.1. Dissolved Air Flotation 

The design parameters of the system are shown in table 7: 

 

DAF System Value 

Number of lines 15+1 

Number of basins/line 1 

DAF effluent flow 30,295 m3/h 

Design flow (without recycle) 2,021 m3/h / basin 

Maximum Surface loading < 30 m3/h.m2 

Flocculation residence time >10 min 

Recirculation flow 12% 

 

Table 7 

The DAF process starts with seawater being dosed with iron based inorganic coagulant 



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 15 of 58 
 

 

(ferric chloride). Polymer will not be dosed as it may damage UF membranes. 

 

The DAF units have been designed to have a maximum surface loading of less than 30m/h, 

when one of the DAF units is out of service for maintenance. There are fifteen (15) duty DAF 

units and one (1) standby. 

 

The DAF system has been designed to work with one unit out of service without affecting 

performance.  

 

Coagulation 

The coagulant mixing dose will be in the pipe, and there is enough time for the complete 

mixing of the ferric chloride and sulfuric acid dosed prior the DAF.   

 

Influent channel 

Influent pipe will discharge into the influent channel. Each DAF basin will also have an 

isolation penstock that will prevent raw water from entering in the flocculation chambers.  

 

Flocculators 

The flocculation stage will comprise of two stages separated by concrete baffles to minimize 

short circuiting. Each stage will be fitted with two (2), axial propeller type mixers. The mixers 

will be driven by an electric motor gearbox combination designed for the duty and conditions 

specified. The motor is designed to operate via a variable frequency drive (VFD) locally 

mounted and automatically varied to allow variations in speed and hence energy input, 

thereby ensuring optimal mixing conditions within the tank.  

 

Flotation 

After a pin floc is formed, the raw water stream is mixed in the reaction zone of the flotation 

cell with clarified water that has been saturated with pressurized air at a maximum pressure 

of 7,5 bar(g). The saturation process is accomplished by taking a fraction of the throughput, 

typically 8-12% at design flow, and recycling it back to the saturator. Recirculation pumps are 

VFD controlled to maintain a balance in the saturator. A rotary compressor provides a 

constant pressure of oil free air to the saturator. 

DAF Recirculation Pumps 

The required recirculation flow will be delivered to the saturation vessels via fifteen (15) duty   



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 16 of 58 
 

 

and one (1) standby (tag: 50-GDF26-AP001) recirculation pumps. Each DAF recirculation 

pumps is associated with an air saturator tank. 

 

Air Saturation Tanks 

The air saturation tank is a carbon steel tank with an inner lining of ebonite, externally coated 

for marine environments as per Design Basis Specification of Painting and Thermal 

Insulation plus internal distribution system and providing a nominal retention in the base of 

two (2) minutes.  

 

The tank mixes the clarified water and pressurized air. A total of fifteen (15) duty units and 

one (1) standby units will be provided, each sized to deliver the recirculation requirements for 

one basin. 

 

Air Compressors 

The air requirements for the DAF process shall be met by an oil free compressor set. The 

proposed equipment is three (3) duty compressors and one (1) stand by unit.  

 

Air/Water DAF Perforated Pipe 

The aerated water, white water, is delivered from air saturation tank to two distribution pipes 

that span across the width of the DAF cell. These distribution pipes have a series of specially 

designed orifices or nozzles. As the pressurized water exits the nozzles, the pressure drop 

produces a cloud of hundreds of millions micro bubbles.  

 

Constant level and pressure indication in the air saturation tank is transmitted to a 

recirculation pump VFD that will change the speed of the pump to either increase or 

decrease the recycle flow, to maintain operating water level in the air saturation tank. For the 

fixed air saturation tank pressure there is a fixed flow through the DAF perforated pipes. The 

level in the air saturation tank will change based on the air rate consumption of the raw water. 

 

The release of these micro bubbles gives the reaction zone a milky appearance like that of a 

white water blanket. The tiny spherical bubbles rise under laminar flow at a rate following a 

modified Stokes Equation. The bubbles rise through the coagulated water, capturing floc as 

they ascend forming a blanket of sludge on the surface of the DAF cell. The blanket is 

supported from beneath by the entrapped micro bubbles. The clarified effluent water is drawn 



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 17 of 58 
 

 

off the bottom of the tank by a series of lateral draw-off pipes that allow for uniform 

distribution along the bottom of the DAF cell. 

 

Sludge Removal 

Sludge blanket on the water surface will be removed utilizing a rotary scrapper designed to 

operate either continuously or intermittently. The sludge trough, complete with a suitable 

beach shaped to assist the removal process, will form the upper part of the underflow exit 

baffle, it will span the full width of each cell and have an inbuilt gradient to ensure flow to the 

discharge pipework arrangement. To assist in the desludging process a series of sprays will 

be provided to spray the side walls of the cell to reduce any frictional resistance and 

adhesion. The operation of the scrapper and timing of sprays will be fixed during the 

commissioning phase. There are fifteen (15) duty units and one (1) standby. 

 

The sludge flows from the DAF system will gravitate from each stream to the floated sludge 

tank, from where it will be pumped to the sludge storage tank prior the dewatering system. 

 

DAF Water Outlet 

The outlet is arranged in the same way as the influent. A common channel will recollect the 

outlet of each DAF stream through a weir. The DAF outlet channels discharge water into 

floated water tank. 

 

4.3. INTERMEDIATE PUMPING STATION 

Intermediate water pumps will pump the seawater across the disc filters and ultrafiltration 

membranes to the high pressure pumps feed side. 

 

The intermediate pumps feeding the disc filters and the UF will adjust flow and pressure 

variations, required by the process, using a variable speed drive. 

 

There are 11 duty and 1 standby intermediate pumps (tag: 50-GDF28-AP006) feeding the 

pretreatment (Disc Filter, Ultrafiltration and RO plant) plant.  
[...]
4.5. ULTRAFILTRATION 

UF racks have been foreseen as part of the pretreatment for the RO plant. N=24 UF racks 

will be housed in each of the two UF buildings. In each building, the UF racks will have 

enough capacity to allow three racks to be removed from service at the same time (N-3) for 

normal or chemical backwash (two racks) and CIP (one rack). Therefore, two (2) 

independent backwash systems and one (1) CIP system will be installed per UF building. 

 
Inge has been selected as UF vendor. The main features of the Inge UF system are shown in 

table 9: 

 

Inge UF Racks (T-Rack 3.0) UF Building 1 UF Building 2 

Net production Flow (m3/h) 14,050 14,050 

Number of trains N=24 N=24 

Number of housing per rack 116 116 

Number of modules per rack 116 

(one per housing) 

116        (one 

per housing) 

Total number of modules 2,784 2,784 

Unitary membrane surface 80 m2 80 m2 

Total membrane surface 222,720 m2 222,720 m2 

 Gross Membrane Flux (N-2) 74lmh 74 lmh 

 

Table 9 

 

Membrane filtration operates inside-out, which means that the feed water flows from the 

inside to the outside of the capillaries in filtration mode and flows in the reverse direction, i.e. 

from the inside to the outside of the capillaries, in backwash mode. Therefore, the 

substances are retained on the inner filtering surface of the UF membranes and will be easily 

removed, by backwashing or by means of chemical cleaning. 

 

One of the main advantages of in-out filtering is that the feed water is not in contact with the 

outside housing of the membrane, where the solids are retained in the filtering process. 

 



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 22 of 58 
 

 

These membranes are made of low-fouling hydrophilic fibers, which combines seven 

individual capillaries of 0.9 mm in one highly robust fiber (Multibore 0.9) in order to improve 

the fiber mechanical strength. The figure below shows a cross section of a Multibone fiber. 

 

 

Figure 5 

 

Membranes are installed inside PVC-U housings that are vertically arranged in the racks. 

The characteristics of Inge UF modules are shown in table 10:  

 

 

UF Module (dizzer XL 0.9 MB 80 WT) Value 

No. of capillaries per filber 7 

Capillary diameter (mm) 0.9 

Active Membrane area (m2) 80 

Aprox. Nominal pore size (nm) 20 

Module diameter (mm) 250 

Module length incl. T-piece (mm) 2100 

Module arrangement  Vertical 

Feed connection (mm) 150 

Permeate connection (mm) 150 

 

Table 10 

  



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 23 of 58 
 

 

 

The backwash and CEB backwash values for the UF are shown in the table below: 

 

UF Backwash Value 

Backwash flux 230 lmh 

Adopted backwashing flow (VFD pumps)  2,300 m3/h 

No of backwash pumps 2+1 (per line 

common stand-

by) 

Backwash flux during CEB 120 lmh 

Flow during CEB 1,152 m3/h 

CEB duration ≈20min 

UF Backwash Tank volume 700 m3 

 

  



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 24 of 58 
 

 

 

The UF modules are vertically arranged in racks, in two (2) skids of 6 rows 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 6  

 

The UF trains will be equipped with a differential pressure transmitter with a high differential 

pressure alarm. The vendor will give a datum of minimum trans-membrane pressure in UF 



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 25 of 58 
 

 

membranes where a backwashing sequence needs to be start, also backwash sequence 

base on time requirements. In filtering mode, the UF membranes are going to be filtrating 

until the pressure transmitter detects that this datum has approached and it will give the 

alarm to start the automatic backwashing sequence. 

 

An instrument station equipped with a manual sampling facility, online oxidation reduction 

potential (ORP), conductivity, turbidity and pH instruments will be installed on the common 

filtrate header feeding the RO racks to monitor filtrate quality prior to the RO membranes. 

 

 

Figure 7 

 

Trans-membrane Pressure Control via backwashing 

As the water passes through the membranes, the solids are retained on the surface, and the 

membranes become fouled. As a result of this fouling, the membrane loses more trans-

membrane pressure. The membranes are washed regularly to maintain these values. 

 

Membrane washing 

The membranes have to be cleaned to remove the solids retained on them. 

 

The membrane backwashing process is carried out without adding chemicals. Solids are 

removed and then drained to prevent an excessive built-up on the membranes. 

 

This washing is carried out with filtered water and can eliminate most of the solids retained 

by the system. Nevertheless, the particles stuck to the membranes that have an organic or 



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 26 of 58 
 

 

microbiological origin should be removed via chemical cleaning. 

 

The system has been designed with an average 7.0% of the flow to carry out the hydraulic 

cleaning of the membranes. This value is conservative compare to the recoveries provided 

by suppliers. Cleaning consists of two phases: washing and displacement. 

 

Lower displacement 

The filtering process is stopped closing the permeate valve and opening the lower 

concentrate valve. The solids are moved along the lower part. 

 

 

 

 

 

 

Diagram 1 

 

Diagram 1 

 

Displacement 

The lower entry valve and the upper exit valve open after a few seconds and the lower exit 

valve closes. 

 

 

 

 

 

 

 

 

Diagram 2 

In the backwash phase, a permeated water current is made to pass in the opposite direction 

to the filtering, from outside to inside. 

 



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 27 of 58 
 

 

Backwash 

Two independent backwash systems will be installed per UF building in order to provide the 

capability to perform two backwashing/CEBs simultaneously. When a backwash sequence 

starts, the backwash valve opens and a backwash flux of 230 lmh  is pumped to the UF rack. 

 

 

 

 

 

 

 

 

Diagram 3 

Diagram 3 

 

The filtered water that will be used for the hydraulic backwashing of the membranes will be 

stored in a dedicated tank of 700 m3 per UF building. The wash water flow is withdrawn from 

this tank by two (2) duty pumps per backwash system plus one (1) common standby pump. 

Therefore, five (5) backwash pumps will be installed per UF building. 

 

Chemical cleaning of the membranes 

Chemicals are dosed into the backwash water flow during the chemical cleaning and all 

substances that have become stuck to the membrane are removed in the rinsing phase. 

 

The membrane chemical washing sequence can occur in different phases, with a dose of 

sodium hydroxide, chlorinated water, or sulfuric acid in the backwash current. 

 

Chlorinated water 

Chlorinated water has to be dosed during the membrane washing chemical phase. 

 

The dose of active chlorine recommended by the manufacturer is 200 mg/l. 

 

Sulfuric Acid 

In the acid chemical cleaning phase, the pH has to be reduced to values ranging from 2 ±0.3. 



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 28 of 58 
 

 

For this purpose the dose recommended by the manufacturer is 1214 mg/l. 

 

Sodium hydroxide 

During the basic chemical cleaning, however, the pH has to be increased to values ranging 

from 10.1 ± 0.6. 

 

For this purpose the dose recommended by the manufacturer is around 94 mg/l with a 

concentration of 572.5 g/l. 

 

The chemical cleaning diagram is shown below: 

 

 

 

 

 

 

 

 

 

 

Diagram 4 

 

After carrying the chemical cleaning of the membranes, the concentrate is sent to the 

neutralization tank, where the cleaning effluents are neutralized for their subsequent 

discharge to the seal pit in order to be sent to the sea water return pipe line diluted into the 

plant effluent stream. The neutralization of the chemical cleaning is an automatic process, 

and the discharge to the seal pit will be decided by the operator.  

 

Integrity test with air 

An integrity test with air has been included in the system, to detect damaged membranes 

and guarantee a consistent quality of tested water. 

 

Direct connection between Ultrafiltration and Osmosis 

The water treated by the ultrafiltration is collected by two GRP collectors, from each 



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 29 of 58 
 

 

pretreatment buildings. 

 

Additional filtration by means of cartridge filters has not been considered as it is expected 

that the UF permeate quality is high enough to feed directly the RO membranes. 

 

The benefits include reduced operating costs as no cartridge filters need replacing and 

pressure losses do not have to be considered in the design. 

 

 

4.6. INLINE MIXING  

The injection done by quills will enhance the antioxidant mixing by means of sodium 

bisulphite and mixing of the dosed antiscalant. 

 

Sodium bisulphite is used for reducing the Cl concentration of the water before arriving to the 

RO membranes. 

 

Antiscalant dosing prevents precipitation of salts in the membranes. 

 

 

4.7. RO SYSTEM 

An instrument station equipped with semi-automatics SDI monitors, redox, conductivity, 

turbidity and pH, will be installed on the line feeding the RO units to monitor quality prior to 

the reverse osmosis membranes.  

 

4.7.1. RO System 

The RO system will be designed to produce permeate in compliance with the specification for 

the range of raw seawater design envelope, whilst maintaining high energy efficiency, 

operational robustness and flexibility.  

 

The RO system will be capable of operating within a variable range of temperature and 

salinity of seawater as shown Process Calculations. 

 

Projections for the different scenarios are included in the Process Calculation document. 



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 30 of 58 
 

 

 

The Reverse Osmosis design has been developed with the following specifications: 

 

- Inlet salinity will vary due to the second pass recirculation. 

- Additional production has been allowed for internal plant services and membrane 

displacement.  

- High energy efficiency. 

- Energy Recovery Device, with very high recovery efficiency. 

- Second pass to reduce chloride, boron and Total Dissolved Solids concentration at 

permeate water. 

 

Due to continuous chlorination in seawater intake, a new standby RO rack of 1st Pass shall 

be added including all necessary pumping and pipeline.  

 

The RO System compromises the following main elements: 

- Low Pressure booster Pumps (11 units and 2 standby pumps). 

- High Pressure Pumps (11 units and 2 standby pumps). 

- Energy recovery devices (11 units and 2 standby devices). 

- Energy recovery ERD booster pumps (11 units and 2 standby pumps). 

- Eleven (11) RO 1st pass trains plus two (2) standby RO trains. 

- Four (4) RO 2nd pass trains plus one (1) standby RO trains. 

- Four (4) RO 2nd pass feed booster pumps plus one (1) standby pump. 

 

High Pressure Pumps and recovery of reject brine energy 

The seawater is driven through the RO membranes at high pressure using the high pressure 

(HP) pumps. The discharge pressure and flow of the Low pressure (LP) pump is controlled to 

regulate the feed pressure to the HP pump by means of a variable speed driver. 

 

Low pressure pumps pump the sea water to HP pumps. Their features are shown on the 

following table. 

 

Low pressure booster Pumps 

Number of units 11+2 

Flow 1,192 m3/h 



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 31 of 58 
 

 

Pressure  16 bar(g) 

 

High pressure pumps pump the sea water to 1st pass RO. Their features are shown on the 

table above. 

 

HP Pumps  SP2 

Number of units 11+2 

Flow 1,192 m3/h 

Pressure  60 bar(g) 

 

The filtrated water reaches the RO system: 

 

- The pre-treated seawater flow that enters into each RO rack arrives divided into two 

currents. 

- One of the currents, with a flow rate slightly smaller than the permeate flow is pumped 

towards the membranes by the high pressure pump (HPP). 

- The other current goes into the energy recovery device (ERD), and it is pressurized 

inside it by the reject brine. The booster pump will then increase the pressure to 

overcome head losses in the reject pipe and to reach the required pressure in the RO 

rack inlet. 

� The differential pressure the ERD booster pump has to supply, according to 

the calculations, will be around 4.2 bar(g). 

 

 

ERD Booster Pump 

Number of units 11+2 

Flow 1,478 m3/h 

 

- As the membrane pressure drop varies with temperature, with time and with the 

amount of fouling, the reject brine pressure in the inlet of the energy recovery devices 

will also vary. This situation means that the differential pressure which the booster 

pump has to supply is going to be variable, depending on the temperature and the 

fouling condition of the membranes. Each pump has to be equipped with a variable-

frequency drive. 



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 32 of 58 
 

 

 

The energy recovery devices will be manufactured by ERI. Model PX-Q300 has been chosen 

from the existing sizes of energy recovery devices. The PX units have been designed for the 

maximum flow. In this situation, the rejected flow per rack is higher and the number of PX 

units should be higher as well to face this situation at the maximum performance point. 

 

 

Description 15ºC 35ºC 

ERD Efficiency (%) 96.6 95.8 

 

One of the selected ERD characteristics is that a very small amount of the reject brine is 

mixed with the pre-treated, increasing its salinity. 

 

The ERI’s manufacturer guarantees that the salinity of the membrane inlet of RO system  

equipped with ERI´s PX pressure exchanger  technology will not exceed the salinity of the 

system feed water  by more than 4% as a result of concentrate/feed water mixing in the PX 

device. This increase in salinity has been considered when calculating with the membrane 

manufacture's software both the pressures required at the membrane inlet and the expected 

salinity in the permeate.  

 

This lubrication flow approximately reaches 18 m³/h in each PX-Q300 unit installed in the 

recovery system. 

 

On the high-pressure pumps, the calculations carried out provide sufficient data to select the 

differential pressure to be supplied by both the booster and high pressure pumps.  

 

A. Reverse osmosis racks: 

 

As mentioned before, the reverse osmosis design for the RO plant consists of a two pass RO 

system. 

 

Pre-treated seawater enters the first RO pass. Permeate is extracted from the pressure 

vessels and it is used to feed the second RO pass.  

 



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
[...]
The high-pressure plug valves will be made from ARFLU or equivalent and 

manufactured in stainless steel quality (PREN>40) to avoid any corrosion due the 

seawater. 

 

Valves and instrumentation 

In case that pre-treated seawater conditions are not admissible for the reverse 

osmosis modules, the high pressure pumps will be deactivated and there will be an 

automatic flushing of the seawater remaining in the membranes. For that purpose, the 

following automatic valves will be installed in the high-pressure pumps suction line: 

- Automatic valve for each HP pump shut-off 

- Automatic valve for outlet to backwash tank of the pre-treated water. 

- Automatic valve on the flushing water inlet pipe. 



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 38 of 58 
 

 

Each HP pump suction pipe and permeate outlet pipe will be equipped with an 

electromagnetic flow meter. 

 

Each HP pump discharge pipe will be equipped with a control valve to allow the 

progressive pressurization of the membranes according to a progressive curve. The 

control of this valve will be under the PLC orders, which will act according to the 

signals, received from the installed flow electromagnetic transmitters. 

Reagent inlet and outlet valves, and the rack’s by-pass valve to sea water return pipe 

line, will be automatic, so that if any of the lines accidentally trips (instrumentation 

failure, power cuts etc.) the displacement process starts automatically, without the 

intervention of any operator. 

 

We have also included: 

- Temperature probes in the pump bearings and motor wounds. 

- Pressure switch for protection against low pressure in the suction line. 

- Pressure gauges at pump discharge. 

 

All pressure vessels containing membranes are additionally equipped with three-way 

ball valves to sampling and diagnosis of the membranes. 

 

Finally, each rack will have a sampling panel, made of AISI-316 quality stainless steel, 

equipped with quick connection valves in the same material to control the quality of 

desalinated water produced by each pressure pipe. 

 

Membrane Cleaning System 

With operation, RO membranes become clogged and the production flow rate is 

reduced. Clogging can be caused by to colloidal matter, small precipitations, etc. To 

keep the clogging under control and restore some of the lost properties of the 

membranes, these must be periodically washed.  

 

The washing frequency is determined by the nature of the water and monitored by 

installed instrumentation (differential pressure transmitter DPT). 

 

The complete sequential washing lasts for 4-8 hours, depending on the type of 



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 39 of 58 
 

 

cleaning. 

 

To clean the membranes a series of chemicals as surfactants, citric acid, NaOH, 

EDTA, etc, (depending on the nature of the clogging substances) are prepared in the 

preparation tank. Washing will be carried out opening a series of valves and turning 

the washing pump to the closed circuit for several hours. After this time, the CIP tank 

is emptied and the rack is operated to check the washing efficiency. 

 

Two CIP systems, including all its equipment, shall be provided in order to have the 

possibility to perform two RO racks CIP at the same time, achieving higher availability 

 

The different equipment used in the CIP system are: 

 

Preparation tank 

For each CIP system, membrane cleaning chemicals are diluted in 2 No. CIP 

preparation tanks, which has a rapid mixer to facilitate the mixing, two (2) duty and 

one (1) standby dosing pumps are used to transfer the solution to the CIP tank. 

 

 

CIP tank 

The CIP solution will be prepared on each system in a GRP tank of 85 m³ where the 

different cleaning solutions will be prepared.  

 

CIP pumps 

Two (2) pumps plus one (1) standby per system will pump the cleaning reagents at 

1,520 m³/h and 5.5 bar(g). Its suction will be connected to both cleaning tank and the 

service water tank in order to perform both the cleaning and flushing. 

 

Cartridge filters 

One cartridge filter per system will be provided in order to retain any impurities from 

the clearing reagents before entering the RO. 

 

Neutralization tank 

A 100 m3 tank in GRP will be provided for the neutralization of cleaning chemicals. 



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 40 of 58 
 

 

Once membrane cleaning has been completed, the chemical solutions used will be 

sent to this tank and other chemicals will be dosed in order to neutralize these 

solutions before discharge. The neutralization process is fully automatic and the 

operator will decided if the characterization of the solution is admissible for the 

discharge.  

 

pH will be measured at the discharge line of in this tank. 

 

Flushing Pumps 

Should one of the RO trains stop (previous phase to CIP cleaning), and not re-start in 

a predetermined time, then one of the two (2) flushing pump will automatically start, in 

order to flush the seawater located inside the pressure vessels, pipes and pumps. 

 

The flushing pumps are the same as the CIP pumps, sharing the same stand by unit. 

Flushing pumps will take water directly from service water tanks.  

 

Service Water Tanks 

Two (2) permeate water storage tanks of 1,000 m3 capacity each will be constructed 

in the Reverse osmosis building. Water will be used for chemical dilution and 

membranes flushing among other applications.  

 

The service water system used to dilute the different chemicals will suction from this 

tank. 

 

4.8. CHEMICALS 

Based on our experience in designing and operating plants similar to this one, final dosing 

values will be fixed during the commissioning phase.  

 

All tanks will be installed in dedicated bounded areas with capacity for the whole storage 

volume.  

 

All tanks will be equipped with level switches. As a minimum: 

- High Level Switch: tank filling stop. 

� Low Level: tank filling required. 



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 41 of 58 
 

 

� Low Low alarm: stop dosing pump. 

 

Chemical dosing values are: 

 

  DOSING RATE (ppm) 

CHEMICALS SERVICE Average Maximum 

PRE-TREATMENT    

Sulphuric Acid pH control for coagulant 10 24 

Sodium Bisulphite Dechlorination before DAF 5.9 15 

Ferric chloride  Coagulation before DAF  0.5 3 

Ferric chloride Coagulation for UF before 

DAF 

1.5 7.3 

Sulphuric Acid Shock biological disinfection -- 160 

Antiscalant, 1st pass  Avoid salt precipitation 1 1.5 

Sodium Bisulphite Dechlorination before RO 5.9 15 

2nd PASS RO    

Sodium Hydroxide pH increase 15 35 

Antiscalant  Avoid salt precipitation 2 3.5 

WASTEWATER TREATMENT    

Polyelectrolyte Dewatering 0.5  1  

Ferric chloride  Coagulation before Sludge 

Clarifier 

15 30 

ULTRAFILTRATION (CEB)    

Sulfuric acid UF CEB 1214 - 

Sodium Hydroxide UF CEB 94 - 

Sodium hypochlorite UF CEB 200 - 

 

4.8.1. Sodium hypochlorite dosing 

Sodium hypochlorite is used to clean the UF membranes. Each set of membranes will need 

to be cleaned periodically according to the UF membrane manufacturer frequency to perform 

this type of cleaning. 

 

The effluents generated by cleaning activities will be discharged into neutralization tanks 



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 42 of 58 
 

 

where they will be treated prior to being disposed to the seal pit, for posterior discharge to 

the see. 

 

Sodium hypochlorite will be stored as a liquid in four (4) tanks of 20 m3; i.e. over 45 days 

storage.  

 

4.8.2. Sulfuric Acid Dosing  

Sulfuric acid will be dosed for three different purposes: 

 

The first purpose is to shock dose each RO rack. Dose will last 60 min per week and will get 

the pH down to 4, in order to avoid biofouling in the membranes.  

 

The second purpose is to clean the UF membranes. Each set of membranes will need to be 

cleaned periodically according to the frequency recommended by the UF membrane 

manufacturer to perform this type of cleaning. 

 

The third purpose is to adjust the inlet seawater pH to improve the coagulant properties. This 

will be a continuous dose.  

 

Storage tanks will be shared for all applications. Sulfuric acid will be stored as a liquid in two 

(2) tanks of 40 m3; i.e. over 45 days storage.  

 

To avoid getting moisture, the sulfuric acid tank will include a silica gel drier that will remove 

any moisture entering into the tank. 

 

The tanks will be installed in bounded areas with enough capacity for the whole volume of 

each tank. That will prevent any contamination case any leakage or the breakage of the tank 

itself takes place. PVDF or PTFE lined carbon steel materials will be used for the sulfuric 

acid dosing system because their good physical, chemical and thermal properties. PVDF 

pipes, fittings and valves are commonly used in the industry for acids, chloro-fluorinated 

solvents and hydrogen peroxide.  

 

Dedicated pumps (including standby units) will be installed for each application. DAF dosing 

will be fully automatic and regulated by the pH-meters installed in the intake chamber, as well 



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 43 of 58 
 

 

as in the DAF influent channel. UF CEB dosing will also be automatic and will be initiated 

based on the timing recommended by the manufacturer. RO shock dosing will be a manual 

operation that will be initiated by the operator when required.  

 

4.8.3. Coagulant Dosing 

Ferric chloride is proposed as the prefer coagulant. This reagent, required for a proper 

performance of the DAF system is used to destabilize the suspended and colloidal inorganic 

and organic material present in raw water, forming flocs that can be easily removed. 

 

The amount of ferric chloride necessary for coagulation depends on the quality of the 

seawater to be treated. Parameters such a pH, temperature, concentration of suspended 

solids in water, hardness, and alkalinity affect the type and amount of coagulant needed. In 

the case of red tide events, higher dosing rates will be required.  

 

Ferric chloride will be injected into the feed water by means of dosing quills prior to reaching 

the flocculation chambers of the DAF system. Ferric chloride will be dosed in the feed of the 

DAF for UF purposes, given enough time before reaching the UF. Also it will be dosed as 

coagulation aid for DAF sludge before sludge clarifier. 

 

Ferric Chloride will be stored as a liquid in three (3) tanks of 53 m3 tanks i.e. over 45 days 

storage.  

 

4.8.4. Sodium Bisulphite 

Due to the sensitivity of the membranes to strong oxidants, sodium bisulphite will be dosed to 

neutralize the free chlorine used in pretreatment. 

 

The dosing rate will depend on the disinfectant dose used upstream of the process. Roughly, 

twice the concentration of disinfectant used is needed 

 

For injection of sodium bisulphite, two options shall be provided: one option is the injection 

before DAF system for dechlorination of raw water from intake and second option is to inject 

downstream the ultrafiltration.  

 

Redox and chlorine analyzers will be installed before the membranes to ensure total absence 



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 44 of 58 
 

 

of chlorine in the flow.  

 

Sodium bisulphite will also be used in UF CEB neutralization, this will be done automatically.   

 

Sodium bisulphite will be supplied both as a solid and liquid. Sodium bisulphite storage as 

liquid will be in three (3) tanks of 40 m3 and in solid will be storage in 129 pallets of 25 kg 

bags  for a total storage time of 45 days. 

 

The sodium bisulphite solution will be prepared in 2 No. preparation tanks. Dosing pumps will 

suction from either the preparation tanks and storage tanks and all equipment and tanks will 

be located in the chemical building.  

 

4.8.5. Antiscalant 

Without some means of upstream scale inhibition, RO membranes and their flow passages 

will foul due to the scaling of different salts (like calcium carbonate, barium sulphates, etc).  

 

Antiscalant for the 1st Pass RO racks will be dosed by injection quills in the pipe the 

ultrafiltration. Antiscalant for the 2nd Pass will be dosed in-line static mixer in the suction of 

the 2nd Pass booster pumps.  

 

4.8.6. Sodium Hydroxide 

Sodium hydroxide will be dosed with two different purposes: 

 

On one side, It is used to clean the UF membranes. Each set of membranes will need to be 

cleaned periodically according to the frequency recommended by the UF membrane 

manufacturer to perform this type of cleaning. 

 

And prior to the second pass RO in order to increase the pH of the water and help in the 

rejection of boron. Dose rate will be in around 15 ppm, being higher during summer. 

 

Sodium Hydroxide will be supplied as a liquid with 50% purity. Storage tanks will be shared 

for all applications. Sodium hydroxide will be stored as a liquid in six (6) tanks of 56 m3; i.e. 

over 45 days storage.  

 



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 45 of 58 
 

 

4.8.7. Polyelectrolyte 

Polyelectrolyte will be dosed for waste and sludge treatment for flocculation aid and for 

sludge dehydration aid upstream the sludge centrifuges. 

 

 

4.9. WASTE WATER TREATMENT 

The different process included in the main process line will have secondary flows. Some of 

them will be sent directly into the outfall, as their characteristics are similar to the seawater 

ones and do not have any environmental impact. Others, however, will require a specific 

treatment in order to reduce the solids concentration before being discharged back into the 

sea.  

 

Secondary flows in the plant consists of:  

• Floated sludge from DAF system.  

• Backwashed water from disc filters and UF*. 

 

These flows will be treated in Waste Water Treatment Building.  

*Backwashed water from disc filters and UF could be discharged directly to the seal pit if the 

mixing with other streams into the seal pit complies with environmental regulations.  

 

The design basis for the sludge treatment system is the removal of the suspended solids with 

the help of two sludge clarifiers and three dewatering centrifuges.  

 

4.9.1. Sludge Clarifiers 

The proposed solution consists of a two sludge clarifiers, followed by sludge holding tank and 

a dewatering stage in centrifuges. 

 

Solids will gather together into flocs in the flocculation chambers of the clarifiers. The 

clarifiers will encourage these flocs (of a large size) to floated, from where they will be easily 

removed.  

 

Floated sludge will be removed automatically by scrapers and will be floated to the sludge 

tank. 

 



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 46 of 58 
 

 

4.9.2. Floated sludge tank 

Floated sludge from the sludge clarifier system will be pumped to the floated sludge tank.  

 

The tank will be a rectangular one made of concrete with a slope bottom which will 

encourage  the settlement into a certain area, so that the sludge pumps can take the settled 
[...]
Parameter Units Design 

DAF Inlet Turbidity NTU 1.2 – 15 

UF Inlet Turbidity NTU 1.2 – 5* 

 

*UF is designed for 5 NTU feed water on a continuous basis, DAF should be operated above 

this value. 

 

POTABLE Water quality:  

Potable water after remineralization will meet the water quality requirements in order to 

comply with the specification in the latest revision from “Water Quality Requirements and 

Conditions for Drinking Water Producer Companies” from July 2013 (LNTP Schedule 25). 

The document is included in Appendix B of the present document. 

 

3.4. SITE CONDITIONS 

The State of Qatar is an independent Arab State situated on the western coast of the Arabian 

Gulf. It is a peninsula covering an area of 11,437 square kilometers that extends northwards 

into the Gulf for about 160 km and has a maximum width of 88 km. A few offshore islands 

also comprise the territory of Qatar. On the westward neck of the peninsula, Saudi Arabia 

and, on to its east, United Arab Emirates are situated.  

 

3.4.1. General 

The general conditions of technical constructions and civil works are as follows: 

DAF UF 

DAF INLET PARAMETERS: 

Turbidity: 1.2 – 15 NTU 

TSS: 2,5-30 ppm 

UF INLET PARAMETERS: 

Turbidity: 1.2 – 5NTU 

TSS: 2.5-10 ppm 



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 9 of 58 
 

 

 

Altitude .............................................................................. less than 1000 m a.s.l 

Ground Water Level .......................................................... 2 – 70m 

Polution level (to IEC 60815) ............................................. Very heavy 

Creepage distance (based on UM) ....................................  35 mm/kV 

Isokeraunic level) .............................................................. 22 days /annum 

Lightning Current for protective earthing  .......................... 260KA  

Seismic intensity (modified Mercalli Scale) ........................  Approx. VI 

Max. ambient temperature (design)  ................................. 50ºC 

Max. relative humidity (design) .......................................... 100% 

3.4.2. Meteorology 

Monthly mean temperature (January /July) ........................ 17.2°C / 34.9°C 

Mean maximum temperature (January /July) ..................... 21.9°C / 41.6°C 

Mean minimum temperature (January /July) ...................... 13.1°C / 29.5°C 

Absolute maximum temperature ........................................ 49.6°C register [MFS: 52 ºC] 

Absolute minimum temperature .........................................  3.8°C register [MFS: 0ºC] 

Maximum sun radiation temperature(design) .....................  84°C 

The difference between the mean daily maximum and the mean daily minimum temperature 

varies from 8.8oC in the winter to 13.3oC in the summer 

 

Mean relative humidity....................................................... 42% to 71% 

Mean maximum relative humidity (January) ...................... 88% 

Mean minimum relative humidity (June) ............................ 20% 

Absolute maximum relative humidity ................................. 100% 

Absolute minimum relative humidity .................................. 4% 

Mean sea level pressure (January / July) .......................... 1019.1hPa / 997.6hPa 

Highest daily global radiation ............................................. 802.7 Wh/m2 

 

Ultra Violet Radiation (U.V.) levels are high and all plastics, subject to direct sunlight, shall 

contain a U.V. barrier. 

 

Mean monthly rainfall (March / July) .................................. 20.9mm / 0mm 

Mean annual rainfall ..........................................................  80.9mm 

Mean number of days with rainfall (1mm or more) .............  9.2 days / annum 



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 10 of 58 
 

 

Absolute maximum monthly rainfall ................................... 155.4mm 

Absolute maximum annual rainfall ..................................... 175mm 

Absolute maximum annual rainfall ..................................... 13mm 

Absolute maximum daily rainfall ........................................ 80.1mm 

Maximum wind speed ........................................................ 46 m/sec 

 

3.5. NOISE CRITERIA 

Noise Sound Pressure Levels (SPL) not to be exceeded in the design and noise control 

analysis are: 

• AT 1m distance of each equipment inside the facility: 85dB(A) 

• At any location within central control room: max 55 dB(A) 

 

 

3.6. ADDITIONAL DESIGN CONSIDERATIONS 

Other determining aspects for the design have been: 

 

- Availability  

- Reliability 

- Optimization of chemical dosing rates 

- Durability 

 

3.7. GENERAL PROCESS DESCRIPTION 

After carefully studying the specification requirements and project environment, the following 

design is proposed as the best compromise between cost, efficiency and environmental 

impact. 

 

In summary the process line consists of: 

 

Seawater feed 

The seawater pumping station will be sized to supply the required seawater flow to the RO 

pretreatment.  

• Two pipes of 1800mm will supply the seawater into the RO plant.  

 

The seawater pumps will be part of the balance of plant and outside of the scope of the RO 



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 11 of 58 
 

 

plant.  

 

Pre-treatment 

The pre-treatment will consist of: 

- Dissolved Air Flotation (DAF) including: 

- pH correction (H2SO4). 

- Coagulant dosing. 

- Dechlorination (sodium metabisulphite dosing) 

- Mixing and flocculation. 

- Dissolved Air Flotation. 

- Intermediate water pumping station. 

 

- Filtration stage through disc filters. 

- Filtration stage through ultrafiltration membrane. 

 

Sea water is known to be warm and rich in organic life, presenting red-tide events from time 

to time.  

 

In the last years, the frequency and hardness of the events have increased, affecting the 

operation of many desalination plants. The worst one took place in 2008 with a duration of 8 

months (Berktay, A. Environmental Approach and Influence of Red Tide to Desalination 

Process in the Middle East Region).  

 

The DAF system will mitigate the issues originated from red tides, removing solids and algae 

before reaching the disc filters.  

 

This pre-treatment system will produce an RO feed water with a Silt Density Index (SDI) ≤ 

2.5 75% of the time and SDI ≤ 3.5 100% of the time, enough for the reverse osmosis 

membrane requirements. 

 

The adoption of a DAF system is to improve the removal of light pollutant (mainly dissolved 

hydrocarbons), algae and micro-organism that are a feature of the Gulf waters in normal 

conditions, and a protection against exceptional conditions of black or red tides, the latter 

becoming rather common in the Southern Gulf and moving Northward. 



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 12 of 58 
 

 

 

RO system 

The specified potable water quality requests for a two-pass RO system. Eleven (11) trains 

have been foreseen plus one (1) standby trains to maintain availability even when one of the 

trains is out of service.  

 

The RO system treatment will consist of: 

- Dechlorination (sodium metabisulphite dosing). 

- Antiscalant dosing (1st pass). 

- Sulphuric acid shock dosing to each RO rack (1st pass). 

- First pass reserve osmosis, including HP pumping, RO membrane racks and energy 

recovery system.  

- Antiscalant dosing (2nd pass). 

- Sodium hydroxide dosing (2nd pass). 

- Second pass reverse osmosis including booster pumps and RO membrane racks. 

- Cleaning and flushing system. 

 

Permeate booster pumps 

The permeate booster pump will provide the outstanding pressure required for delivering 

potable water to the common filling lines of the potable water tank. Four pumps (4) have 

been considered plus one (1) standby pump 

 

Effluents and Wastewater treatment plant 

Effluents from the RO plant include: 

 

- Backwash water from disc filters and UF. 

- Floated material from the DAF system. 

- Neutralized effluents from UF and RO membranes cleaning.  

 

In general, effluents from the RO plant are discharged to the sea diluted into the brine 

coming from MSF and condenser circuit. Some of the flows will need a treatment prior to 

discharge, in order to avoid environmental impact.  

 

Backwash water sourced during UF chemical cleaning will be pumped into its own 



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 13 of 58 
 

 

neutralization tank, prior to being pumped to the seal pit. Provision to connect the UF CEB-

CIP neutralized flow with the WWT system has been considered if required to be used during 

the operation of the Plant. 

 

The CIP system for the RO membranes cleaning includes its own neutralization tank.  

 

Floated material from the DAF units will be pumped into the waste treatment plant.  

 

Waste treatment plant will consist of the following elements: 

- Sludge clarifiers  

- Dewatering centrifuges 

- Polyelectrolyte dosing 

 

Brine Pit discharge 

Brine coming from the ERD units will have enough remaining pressure to reach new brine pit. 

 

Outfall discharge 

Drainages, vents and instruments flows will need to be pumped to reach the seal pit. One (1) 

duty and one (1) standby pump will be used. 

 

Drainages from the RO plant, will go to the existing seal pit by using the existing RO plant 

discharge pipe 

 

The following diagrams summarized the process: 

 

• Section 5.5.3 Process Flow Diagram – RO Desalination Plant & Product Water 

Treatment Facility.  

  



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 14 of 58 
 

 

4. PROCESS DESCRIPTION 

4.1.  SEAWATER INTAKE 

In order to reach the required capacity roughly 31,010 m3/h will be required. That also 

includes service water. 

 

DESIGN PARAMETERS UNIT VALUE 

Net water output required m³/d 272,766 

Service water m³/d 2,728 

Raw water required m³/d 727,467 

 

Table 5 

 

Seawater intake will be part of the balance of plant (BOP) and outside of the scope of the RO 

plant. 

 

4.2. PRE-TREATMENT 

The proposed pre-treatment consist of a first stage of dissolved air flotation, followed by disc 

filtration and ultrafiltration membranes.  

 

4.2.1. Dissolved Air Flotation 

The design parameters of the system are shown in table 7: 

 

DAF System Value 

Number of lines 15+1 

Number of basins/line 1 

DAF effluent flow 30,295 m3/h 

Design flow (without recycle) 2,021 m3/h / basin 

Maximum Surface loading < 30 m3/h.m2 

Flocculation residence time >10 min 

Recirculation flow 12% 

 

Table 7 

The DAF process starts with seawater being dosed with iron based inorganic coagulant 



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 15 of 58 
 

 

(ferric chloride). Polymer will not be dosed as it may damage UF membranes. 

 

The DAF units have been designed to have a maximum surface loading of less than 30m/h, 

when one of the DAF units is out of service for maintenance. There are fifteen (15) duty DAF 

units and one (1) standby. 

 

The DAF system has been designed to work with one unit out of service without affecting 

performance.  

 

Coagulation 

The coagulant mixing dose will be in the pipe, and there is enough time for the complete 

mixing of the ferric chloride and sulfuric acid dosed prior the DAF.   

 

Influent channel 

Influent pipe will discharge into the influent channel. Each DAF basin will also have an 

isolation penstock that will prevent raw water from entering in the flocculation chambers.  

 

Flocculators 

The flocculation stage will comprise of two stages separated by concrete baffles to minimize 

short circuiting. Each stage will be fitted with two (2), axial propeller type mixers. The mixers 

will be driven by an electric motor gearbox combination designed for the duty and conditions 

specified. The motor is designed to operate via a variable frequency drive (VFD) locally 

mounted and automatically varied to allow variations in speed and hence energy input, 

thereby ensuring optimal mixing conditions within the tank.  

 

Flotation 

After a pin floc is formed, the raw water stream is mixed in the reaction zone of the flotation 

cell with clarified water that has been saturated with pressurized air at a maximum pressure 

of 7,5 bar(g). The saturation process is accomplished by taking a fraction of the throughput, 

typically 8-12% at design flow, and recycling it back to the saturator. Recirculation pumps are 

VFD controlled to maintain a balance in the saturator. A rotary compressor provides a 

constant pressure of oil free air to the saturator. 

DAF Recirculation Pumps 

The required recirculation flow will be delivered to the saturation vessels via fifteen (15) duty   



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 
Plant & Potable Water Treatment Facility    

 Page 16 of 58 
 

 

and one (1) standby (tag: 50-GDF26-AP001) recirculation pumps. Each DAF recirculation 

pumps is associated with an air saturator tank. 

 

Air Saturation Tanks 

The air saturation tank is a carbon steel tank with an inner lining of ebonite, externally coated 

for marine environments as per Design Basis Specification of Painting and Thermal 

Insulation plus internal distribution system and providing a nominal retention in the base of 

two (2) minutes.  

 

The tank mixes the clarified water and pressurized air. A total of fifteen (15) duty units and 

one (1) standby units will be provided, each sized to deliver the recirculation requirements for 

one basin. 

 

Air Compressors 

The air requirements for the DAF process shall be met by an oil free compressor set. The 

proposed equipment is three (3) duty compressors and one (1) stand by unit.  

 

Air/Water DAF Perforated Pipe 

The aerated water, white water, is delivered from air saturation tank to two distribution pipes 

that span across the width of the DAF cell. These distribution pipes have a series of specially 

designed orifices or nozzles. As the pressurized water exits the nozzles, the pressure drop 

produces a cloud of hundreds of millions micro bubbles.  

 

Constant level and pressure indication in the air saturation tank is transmitted to a 

recirculation pump VFD that will change the speed of the pump to either increase or 

decrease the recycle flow, to maintain operating water level in the air saturation tank. For the 

fixed air saturation tank pressure there is a fixed flow through the DAF perforated pipes. The 

level in the air saturation tank will change based on the air rate consumption of the raw water. 

 

The release of these micro bubbles gives the reaction zone a milky appearance like that of a 

white water blanket. The tiny spherical bubbles rise under laminar flow at a rate following a 

modified Stokes Equation. The bubbles rise through the coagulated water, capturing floc as 

they ascend forming a blanket of sludge on the surface of the DAF cell. The blanket is 

supported from beneath by the entrapped micro bubbles. The clarified effluent water is drawn 



 

UMM AL HOUL POWER 

IWPP 

 

 

 

Doc. Title: Section 5.1.2-General Description -RO Desalination 